



TEST REPORT

FIRES-FR-243-17-AUNE

Tested property:	Functional resistance in fire
Test method:	STN 92 0205: 2014 (ČSN 73 0895: 2016, DIN 4102-12: 1998-11) acc. to cl. 1 of this test report
Type of test:	Accredited
Date of issue:	23. 01. 2018
Name of the product:	Cable bearing system EUROTRAY with cables companies PRAKAB PRAŽSKÁ KABELOVNA, s.r.o. and Lamela Electric, a.s.
Manufacturer:	Eurotray Metal Kablo Taşıma ve Elektrik San. Tic. Ltd. Şti. Şekerpınar Mh. Ece Sk. No:3 Kat:3, Çayirova, Kocaeli, Turkey (producer of cable bearing system) PRAKAB PRAŽSKÁ KABELOVNA, s.r.o., Ke Kable 278, CZ-102 00 Praha 10, Czech Republic (producer of cables) Lamela Electric, a.s., o.z. Kabelovna Chyše, Ke Kable 298, 364 53 Chyše, Czech Republic (producer of cables)
Sponsor:	Eurotray Metal Kablo Taşıma ve Elektrik San. Tic. Ltd. Şti. Şekerpınar Mh. Ece Sk. No:3 Kat:3, Çayirova, Kocaeli, Turkey
Test carried out:	Fires s.r.o., Testing laboratory
Task No.:	PR-17-0315
Specimens received:	25. 09. 2017
Date of the test:	28. 09. 2017

Technician responsible for the technical side of this report: Miroslav Hudák

Number of pages: 60

Test reports: 6

Copy No.: 2